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Report No.: BTL-FCCP-1-2003C215

[Test Mode [TX N-40M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Gl (MHz) (dBm/3kHz) (dBm/3kHz) RIS
03 2422 -19.36 8 Complies
06 2437 -13.71 8 Complies
09 2452 -18.90 8 Complies
CHO3 CHO06 CHO09
® ® @
T o ” ey e M
i \ ‘. ‘«JM L \
L et T o
Test Mode [TX N-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Gz (MHz) (dBm/3kHz) (dBm/3kHz) e
03 2422 -20.42 8 Complies
06 2437 -14.89 8 Complies
09 2452 -19.12 8 Complies
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Report No.: BTL-FCCP-1-2003C215

[Test Mode [TX N-40M Mode_Ant. 3
Frequency Power Spectral Density Max. Limit
Gl (MHz) (dBm/3kHz) (dBm/3kHz) RIS
03 2422 -20.62 8 Complies
06 2437 -14.81 8 Complies
09 2452 -19.12 8 Complies
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Test Mode [TX N-40M Mode_Ant. 4
Frequency Power Spectral Density Max. Limit
Gz (MHz) (dBm/3kHz) (dBm/3kHz) e
03 2422 -20.24 8 Complies
06 2437 -15.28 8 Complies
09 2452 -19.74 8 Complies
CHo03 CHo06 CHO09
® e ® e ® = Wk
| "
! Iu ' e M',,,Wr Fiwo)
/ \ L1 Y / \
/ \ e T, i N
WM W‘"“W ) W»’\I g
Test Mode [TX N-40M Mode_Total
Frequency Power Spectral Density Max. Limit
— (MHz) (dBm/3kHz) (dBm/3kHz) Result
03 2422 -14.11 5.02 Complies
06 2437 -8.61 5.02 Complies
09 2452 -13.19 5.02 Complies

End of Test Report
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